



PRIDE® MOBILITY SCOOTERS

2019 Product Planning Guide

K0800

GROUP 1 STANDARD

Go-Go ES2 (S81)
Go-Go Elite Traveller 3 WH (SC40E)
Go-Go Elite Traveller 4 WH (SC44E)
Victory 9 3 WH (SC609)
Victory 9 4 WH (SC709)
Victory 9.2 3W (S6092)
Victory 9.2 4W (S7092)

K0801

GROUP 1 HEAVY DUTY

Go-Go Sport 3 WH (S73)
Go-Go Sport 4 WH (S74)
Victory 10 3 WH (SC610)
Victory 10 4 WH (SC710)
Victory 10.2 3W (S6102)
Victory 10.2 4W (S7102)

K0802

GROUP 1 VERY HEAVY DUTY

Maxima 3 Wheel Scooter (SC900)

K0806*

GROUP 2 STANDARD

Go-Go Elite Traveller Plus 3 Wheel Scooter (SC53)
Go-Go Elite Traveller Plus 4 Wheel Scooter (SC54)

K0808*

GROUP 2 VERY HEAVY DUTY

Maxima 4 Wheel Scooter (SC940)

K0899**

POWER MOBILITY DEVICE NOT CODED BY DME PDAC OR DOES NOT MEET CRITERIA

Go-Go Folding Scooter (S19)
Go-Go LX w/ CTS Suspension 3 Wheel (S50LX)
Go-Go LX w/ CTS Suspension 4 Wheel (S54LX)
Go-Go Ultra X 3 Wheel (S40X)
Go-Go Ultra X 4 Wheel (S44X)
Victory 10 LX w/CTS Suspension (S710LX)
Pursuit (SC713)
Pursuit XL (SC714)
Raptor (R3-1700)
Jazzy Zero Turn (JAZZY ZTS)
Revo 2.0 3-Wheel (S66)
Revo 2.0 4-Wheel (S67)

* Group 2 POVs must be billed to Medicare as either a beneficiary requested upgrade with a properly executed ABN, or as an upgrade at no additional charge to the beneficiary.

** A Power Mobility Device which has not been reviewed by the PDAC or which has been reviewed by the PDAC and found not to meet the definition of a specific power wheel chair (HCPCS K0899) will be denied by Medicare as not reasonable and necessary. Funding sources that do not follow Medicare code guidelines may not require PDAC code verification.

DME providers are responsible for determining appropriate billing codes when submitting for insurance reimbursement. HCPCS codes should not be considered as legal advice and do not guarantee reimbursement. Payer coding, coverage, and bundling guidelines may apply.



2019 Product Planning Guide

K0816

GROUP 1 STANDARD, CAPTAIN'S CHAIR

Jazzy Elite ES-1 1S-C

K0820

GROUP 2 STANDARD, PORTABLE, SLING/SOLID SEAT/BACK

Jazzy Elite ES Portable 2S-P-SS

K0821

GROUP 2 STANDARD, PORTABLE, CAPTAIN'S CHAIR

Jazzy Elite ES Portable 2S-P-C

K0822

GROUP 2 STANDARD, SLING/SOLID SEAT/BACK

Jazzy Select 6-SS	Jazzy 600 ES 2S-SS
Jazzy Select Elite 2S-SS	Jazzy Select 2S-SS
Jazzy Elite 14 2S-SS	Jazzy Select 6 2.0 2S-SS
Jazzy Elite ES 2S-SS	

K0823

GROUP 2 STANDARD, CAPTAIN'S CHAIR

Jazzy Select 6-C	Jazzy 600 ES 2S-C
Jazzy Select Elite 2S-C	Jazzy Select 2S-C
Jazzy Elite 14 2S-C	Jazzy Select 6 2.0 2S-C
Jazzy Elite ES 2S-C	

K0824

GROUP 2 HEAVY DUTY, SLING/SOLID SEAT/BACK

Jazzy 614 HD 2HD-SS
Jazzy Elite HD 2HD-SS

K0825

GROUP 2 HEAVY DUTY, CAPTAIN'S CHAIR

Jazzy 614 HD 2HD-C
Jazzy Elite HD 2HD-C

K0826

GROUP 2 VERY HEAVY DUTY, SLING/SOLID SEAT/BACK

Jazzy 1450 2VHD-SS

K0827

GROUP 2 VERY HEAVY DUTY, CAPTAIN'S CHAIR

Jazzy 1450 2VHD-C

K0839

GROUP 2 VERY HEAVY DUTY, SINGLE POWER, SLING/SOLID/SEAT/BACK

Jazzy 1450 2SPVHD-SS

K0899**

POWER MOBILITY DEVICE, NOT CODED BY DME PDAC OR DOES NOT MEET CRITERIA

Go Chair
Jazzy Air
Jazzy Air 2
Jazzy Sport 2
Jazzy Passport

** A Power Wheelchair which has not been reviewed by the PDAC or which has been reviewed by the PDAC and found not to meet the definition of a specific power wheelchair (HCPCS K0899) will be denied by Medicare as not reasonable and necessary. Funding sources that do not follow Medicare code guidelines may not require PDAC code verification.

DME providers are responsible for determining appropriate billing codes when submitting for insurance reimbursement. HCPCS codes should not be considered as legal advice and do not guarantee reimbursement. Payer coding, coverage, and bundling guidelines may apply.